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A MUEER4> / Machine body

FE#e _ &0
No. Part. No. Tt NAME OF PARTS fi;ﬂ Refjlis
1 S04078 HEETM4 X 8 Screw M4 x 8 16
2 930000811 | PRk AT fih ] 25 A5 Side cover plate of take-up rod shaft 1 141912242
3 417530306 WEATM5X 15 Screw M5 * 12 6
4 930000812 | & # 4R Side window cover 1 141912243
5 141912078 HkZe PRy Wire rod protection cover 1
6 | 930000813 Bk EE Wire rod housing 1 141901100
7 S04029  #ZETM5X 12 Screw M5 * 12 3
8 14437001  THIAR i b Panel trademark 1
9 930000814 |HL3k AT HEAR Head front cover plate 1 141901103
10 141922012 MLk TRIAR Head panel gasket 1
11 417S15008 HZATMA XS Mdx 8 9
14 S05133  HRATMAX 12 Screw M4 x 12 3
15 S02918  HHATMA X8 Screw M4 x 8 3
16 = 930000959 &FHF[FIZ B0 Needle rod synchronous belt housing 1 141901108
17 42536004 AR (EM) Air pipe joint (right Angle) 1
18 421S11011 ZATMA X6 Screw Mé x 10 3
19 141944002 \EHFTFHMLET Needle bar motor cover 1
20 S05123  HRETM5X 12 Screw M5 * 12 4
21 141901096 & jiEss Bkl 2238 J4EB Needle bar rotary motor mounting seat 1
22 41722003 FR 7 ZE10.5 Rubber plug 10.5 7
23 40622014 | jh3r Oil seal 1
24 | 930000544 ML EG#EEEFLTER Fuselage side cover 2 141912208
25 421513012 | #ZATMAX 10 Screw Mé x 10 12
26 | 930000478 LG M AR Fuselage side cover 2 141912194
27 S04029  HRETM5X 12 Screw M5 * 12 4
28 141944004 J5& Back cover 1
29 930000444 | H1K 5 5 35 R Rear cover plate of machine base 1 142012083
30 P02012 44T pin 9
31 S05275  HRETM20X 55 Screw M20 x 55 6
32 141912182 A&k 2z dtty Air pipe connector mounting plate 1
33 141937003 % Blue bar 1 930000805
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B. L#h3EE / Upper shaft mechanism

F5 9 _ A
No. Part. No. TR NAME OF PARTS A%fl’;5 Refayis
1 141902026 | #kZeATHh Thread take-up shaft 1
2 418530218 | ME4TM4 X 4 Screw M4 x 7 4
3 B10014 VR VB BR 4 7% 6904-DDUNR Deep groove ball bearing 6904-DDUNR )
4 B06005 VR VE R 8 7 6904-DDU Deep groove ball bearing 6904-DDU )
5 41803211  HhEE Bearing sleeve 9
6 141935008 | _F#h[EEHy Upper axle synchronous belt 1
7 S10019  #ZEETME X6 Screw M6 x 6 14
8 141935009 |£1#F[EP % Needle bar synchronizer wheel 1
9 141903019 | #hKE Bearing sleeve 2
10 B01024 TRVE R T 768047 Deep groove ball bearing 6804Z 4
11 141901101 F#¢ The handwheel 1
12 403S11003 | FF#E KR AL S B 4T Slotted large cylindrical head screw 1
13 141902027  %+#4T#h Needle bar shaft 1
14 S05123  |HREETM5 X 12 Screw M5x12 9
15 141904011 | MLk T O Jekk Upper Eccentric wheel plate 1
16 141904010 M3k _ETifmCodt Upper Eccentric wheel 1
17 14193500700 | Bkl AT 4[5 5 46 2H A4 Reel shaft synchronous wheel assembly 1
18 141903014 | FHh LT 2 Spindle motor coupling 1
19 S05040 HEETME X 16 Screw M6 x 16 2
20 141901102 | FK'ZE4C8 1 FE Tensioner adjusting seat 1
21 L02032  |BEETM6X 12 Screw M6 x 12 9
22 141901104 gk The tension wheel 1
23 42528003  FhAR I E Bearing washer 1
24 B03005 & Bearing 2
25 141903018 | FK 4t Tension wheel 1
26 421S13057 | N NFH R ARS8 4T Hexagon socket cylindrical head screw 1
27 S05035 HEETMB X 25 Screw M5x 25 4
28 | 141901105 | _F2h bl 22 35 )i Upper shaft motor mounting base 1
29 S05123  HRETM5X 12 Screw M5x12 4
31 141933013 | NH#hHHL The shaft motor 1
33 40322027  t4 2% Rubber plug 1
34 | 421513003 (HZ4TM4X8 Screw M4 x 8 2
35 14191101600 jhiE Oil can 1
36 10122005 4 7 2% Rubber plug 3
37 417530036 |HEETM5X 12 Screw M5x12 2
38 141912203  |yHaE 223 S 40 Oil pot mounting bracket 1
39 141902029  [FPETHA: Synchronous wheel top column )
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C. (i E /

Needle bar mechanism

5 %5 - E B
No. Part. No. Fatraik NAME OF PARTS Amt. Remarts
1 | 14193800300 |PkZkATiEAT4H AL Take-up lever assembly 1
15 141904004 | HkZk Hh iR Take up crank 1
16 409514003 | EHAT plARREET Needle bar crank screw 4
17 141912201  \EHAF b 45 2B Needle bar crank washer 1
18 101815004  &H4F 4l [E 2 i2 4T Needle bar crank setting screw 9
19 135511002  \&FAFHE A B o 8 ET Needle bar crank setting screw 2
20 141904005 \&FAFHEAR Needle bar crank 1
21 41703005 |&HFF EE Needle bar position 1
22 141902028 | iekE5tHT Rotate needle bar 1
23 201S15001  Je 2R 24T & [H 24T Clamp screw fastening screw 1
24 | 42217504  HlEF needle 1
25 141901076 |41+ ZREE Needle bar tightening ring E 2
26 S05133  #ZETM4 X 12 Screw M4 x 12 9
27 141904013  \§HAF4ELC Pin connector assembly 1
28 141912167 | £ FFZEAT BN Needle bar zero sensor 1
29 141909013  fekEst 192 3kB Rotate pin clamp 1
30 141903029 |41+#F FEB Needle bar under cover B 1
33 B06043 61902-27 61902-27 1
34 141908005 4+ #Tjieis AL e Needle bar rotate bearing retainer 1
35 B10051 6902LLUNR 6902LLUNR 1
36 | 418530218 —EBRMMREIMA X7 Spherical screw M4x7 2
37 S10007 7S A U] B e MBATMA X 4 Hexagon socket set screw Mdx4 2
38 509012 7S W ETMA X 5 Inner hexangular set screw M4x5 1
39 141935027 | £FH#FIEIZE#C Needle bar synchronizer wheel 1
40 141935022 &F#FliesE R 5y Needle bar rotate synchronous belt 1
41 42230534  EFFFIEEEHEAL Needle bar rotating motor 1
43 S05218 | WRETM5X 22 Screw M5 * 22 4
44 14193502000 Jig#% s [F 556 44 Rotating motor synchronous wheel assembly 1
45 | 421S13035 |[ME4TM4 X8 Screw M4 x 8 3
46 141912237 [ f&JEgs 2235 4R Sensor mounting plate 1
47 41730851  fLEkER Sensor 1
48 S04076 HELTM3 X 8 Screw M3 x 8 1
49 | 14193800400 &HHFZEAFAHAE Pin rod connecting rod assembly 1
50 41709001  |JEHR sider 1
51 207511008  HZE£TM4 X 12 Screw M4 x 12 2
52 142009004 B ATHE B G 1a) Needle bar slider guide 1
53 | 1419NS30001 |\ ATH24T Slot screws M4 x 10 9
54 141912202 #RUZEEE pate nut 9
55 41712069  JHZEH:E Qil line hook 1
56 41712070 W EE Oil line support 1
57 12923018 | jHizk Oil thread )
58 12921002 % QOil tube 1.7
61 S10006 WEET M5X6 Screw M5 x 6 1
62 141912241 &AL SRR 3P HR Needle bar sensor protection plate 1
63 40322031 i oil seal 1
64 HO1118 FLFH e 14 BB Circlip for hole 1
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D2, HHFHEHEE/ Work clamp lifter mechanism

e RE _ I
No. | Part.No. e S i NAME OF PARTS ﬁf Rﬁ;’i .
1 141904007  H R JHEAT Middle presser foot rocker 1
2 B04036 5761900 Bearing 61900 1
3 142003011 |#h&APLEE Bearing block 1
4 S05124 HEETM5 X 16 Screw the M5 * 16 4
5 141912152 R B ML 22 35 HR Middle presser foot motor mounting plate 1
6 142033004  H R fHSE HE AL Middle presser foot feed motor 1
7 S05123 BEETME X 12 Screw M5 * 12 4
8 S09019 A IEETMB X 5 Locking screw M5x5 1
9 S05004 HEETME X 14 Screw M5 * 14 1
10 142026002 EATES The connecting rod pin 1
11 142003006 @ LFE¥RlIEHFEGLW-0709-05 |Engineering plastic shaft sleeve GLW-0709-05 9
12 142005001 = R JAEFT Middle presser foot link 1
13 | 1420NS20001 | HHA7HEETME X 0. 75 Axial screw M6x0.75 1
14 41822101 | RE Rubber sleeve 1
15 | 421513035 HZEETM4X8 Screw the M4 x 8 1
16 41709020 | & 'ZEAFEEL Tighten rod joint 1
17 141902011 | P& JHIAFA Middle presser foot bar A 1
18 41803031 | RATHhE Middle pressure shaft sleeve 1
19 41822612 | yhiE Oil seal 1
20 141901019 | w1k EEReE Intermediate presser foot transfer block 1
21 417S15011 | MZ4TSM9-64 Screw SM9-64 9
22 41728025 | Flat washer 1
23 141916003 & Middle presser foot 1
24 | 14200500100 |t & i AT 20 A Middle presser foot connecting rod assembly 1
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E. HF#43EE / Threading mechanism

Fs (i - 2 7
No. Part. No. TR NAME OF PARTS A%lt. Refayis
1 140322027 % 7 3E Rubber plug 2
2 1141945013 S 285 BB Wire clamping cylinder B 1
3 142536004 S Tracheal joint 1
4 141912239 INJE LR ST AR Mounting plate of small wire clamping cylinder 1
5 504078 BEETM4 X 8 Screw M4 x 8 5
6 142345002 ek Tracheal joint 1
7 141712077 2 S AR Line guide plate 1
8 504028 BREETM5 X 8 Screw the M5 x 8 2
9 4171301400 |FIJeskdsaiqit Auxiliary clamp assembly 1
10 [S10019 BEETM6 X 6 Screw M6 x 6 1
11 141901029 e 4 B 2 s iR Clamp mounting seat 1
12 1S05962 BEETME X 12 Screw M6 x 12 1
13 |41813613 JINGA Loose thread pin 1
14 4181361200  Jezkss Thread clamp device 1
15 141712079 T 2sC Wire passer C 1
16 141912108 Je sk Bt 264y Clamp wire hook 1
17 141926012 SURS 7o Wire passer column 9
18 [S09019 BRETM5 X 5 Screw M5 x 5 1
19 |S05192 BREETM3 X 6 Screw M3 x 6 2
20 141912238 LT HL ML IR S A support seat 1
21 141945019 PSR ER A Two way solenoid valve 1
22 11421300100 | it ZesH 4+ Upper threading assembly 1
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F. A3 E/ Thread trimmer mechanism

F5]  #3 _ I
No. Part. No. Ttk NAME OF PARTS A%fl’;5 Refayis
1 141930029 L HRIk2. 9 wiper electromagnet 2.9 1
4 41811213 | HijhshzE Electromagnet cover 1
6 W01002  |M3#H The M3 gasket 1
7 4181226100 F9£% o fh a2k 22 BE A 2H A4 Sweep electromagnet mounting plate assembly 1
8 41822213  ZZpfih Buffer block 1
9 W01002  |M3#H The M3 gasket 4
10 504082 HEETM3 X 6 Screw M3 * 6 4
11 41826215 ¥ pin 1
12 41803223 |4 pE| Copper gaskets 1
13 418520213 #h{i24TB Shaft screw B 1
14 41812264 | BXZHIEAT Drive the swinging rod 1
15 41803225 |E&EE casing 1
16 41827212 |\ Torsional spring 1
17 418520212  Hh{HE4TA Shaft screw A 1
18 141912170 | FHLZER Sweep line connecting rod 1
19 H03057 JF R4 3 Open retainer 3 1
20 | 4180421400 &R Sweep crank assembly 1
21 H05006 1485 Retaining ring 5 1
22 41827211 | ALk Sweep line wire 1
23 41803220 | P4ZkihIY Spool retainer 1
24 | 417S15013 HZ4TM4 X5 Screw the M4 x 5 1
25 417530036  HEAR CHFEARE ) M5 X 12 Bolt (with washer)M5 x 12 )
26 41845232 |THEEEKIT04 T-junction KJT04 1
27 S01591  #ZEETM3 X 18 Screw M3 by 18 1
28 W01002  |M3# The M3 gasket 1
29 141912088 FH£kItE S48 Wire sweeping device bracket 1
30 S05123 BEETME X 12 Screw M5 * 12 9
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G. "A£k3: ¥/ Tension release mechanism

Fs (i - HE &Yk
No. Part. No. TR NAME OF PARTS Amt. Remarts

1 417530012 | ERMEETT-3 7-3 section of the screw 9

2 41722021 OfZREIPT 0ring P7 )

3 41711211 HERGSRE Electromagnet cover 1

4 141930030 | #AZE HEEELHV2. 9m Loose wire electromagnet HV2.9m 1

5 41712099  HERGAR 2R Electromagnet mounting plate 1

6 W01001 P EIM4 Flat washer M4 )

7 W02008 R 24 Spring washer 2-4 2

8 L02031 HEFEM4 X 8 Bolt the M4 x 8 9

9 41722020 | H ik 2 1 T B Electromagnet buffer washer 1

10 W01001 S PEIMA Flat washer M4 1

11 N01024 7N FH 2 REMA Hexagon nut M4 1

12 102036 B2 FEMA X 14 Bolt M4 x 14 1

13 H05029 4 BEE4 Retaining ring E4 1

14 W01009 S PEIMS Flat washer M5 2

15 141926007  FAZRAT Pine pole 1

16 41727013  BE spring 1
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H., KERHZEE / External work clamp mechanism

FE W : & &0
No. Part. No. Tl NAME OF PARTS A%lt. Refaylis

1 141936002  |HES I E L Exhaust gas speed regulating joint 2

2 141945015 | tp & BT PESED Middle presser foot lift cylinder 1

3 S05123 BEETM5 X 12 Screw M5 x 12 9

4 141912240  KJEBIAHL 235 4R Large presser foot cylinder mounting plate 1

5 141902025 K& BIAT Large presser foot rod 1

6 4250400600  VFBhEESL Floating joint 1

7 41709020  JEEATREEL Tighten rod joint 1

8 S05118 B2ETMA X 16 Screw the M4 x 16 4

9 41801064 Al & S BR Copper tube pressing plate 1

10 141845007 A TUS0425N Hose tus0425n 1

11 141921007  WRE4RE Blowing copper pipe 1

12 14191600400 | K pA Big presser foot 1

13 S05192 IEETM3 X 6 Screw M3 * 6 2

14 S05115 IEETMA X 6 Screw M4 * 6 2

15 41703015 JE AT E Compression rod shaft sleeve 1

16 421513035  |HE4TM4 X 8 Screw the M4 x 8 1
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I. WrZR N3 B /Tread breakage dectetor mechanism

= = = o
To? Paf"c:i;o. Fatraik NAME OF PARTS f};gﬂ Refjis

1 41711054 AL ERISN AL S Sensor internal insulation sheet 1

2 42212837 |4 Fr Induction of copper 1

3 141830008 HLENZE (0. 2mm) Single core wire (0.2mm) 3

4 41711053 | AL BN S Sensor outer insulation sheet 1

5 W01001 M43 F The M4 gasket 1

6 504078 HEETM4 X 8 Screw M4 x 8 1
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J. T#h%E / Lower shaft mechanism

FFs

No.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

%5
Part. No.
11510001
11309030
116514005

HO1106
113514002
141903007

B01060
413514006

42508003
418530218
42218002
10818501
42218003
11522001
42203509
1142201400
141803006
141822002
141823001
141902002
141935001

S09019

S05124
141933013

14193500200

S10009
141935004
141903008

42528003

B03005
141903018
421513057
421513035
930000423
141912134
421513035

T AR

ety

AR TIURE
F2ETSM1/4 (40) X 10
FUH saPE 32 8] 24
BEETSM11/64 (40) X 5.5
T iR E

7K 61901-2R7Z
PEETM4 X 4
PRERIEFT 4 K
BEETMA X 7

WG EH

[N

AR A

HiES]

I IEHES

D GIEESSHES)
TS E
OJE

T il R g o

T

RN GEEZ
BEETM5 X 5
HEETM5 X 16

A HL
IRiPNGEZ R
HEATM6 X 8

N [H 2B 15-300-S3M
DRE RS
il 7R H4 P

7K 6087

Tk EHe
HEETMS X 30
HEATM3 X 6

A LA AR
ER
BEATMA X 8

NAME OF PARTS

CAM

CAM needle

Screw SM1/4 x 10 (40)

Elastic retainer for hole 24

Screw SM11/64 x 5.5 (40)

Lower shaft bearing sleeve

Rz bearing 61901-2

Screw the M4 x 4

Connecting rod pin tightening ring

Screw the M4 x 7

Bobbin sleeve assembly

The bobbin

Hook component

Oil seal

Lower shatft front sleeve

Oil seal for lower shaft front sleeve

Lower shaft oil mandrel

o-ring

Lower shaft limiting oil core

The shaft

Lower section small sync wheel

Screw M5 x5

Screw M5 * 16

The shaft motor

Next section large synchronous wheel assembly

Screw M6 x 8

2NN_Q2A

Ine next secuon or e syncnronous peris 1s5-

Lower section tensioning wheel shaft sleeve

Bearing washer

Bearing 608 z

Tension wheel

Screw the M8 by 30

Screw M3 * 6

Lower shaft motor cover plate

The side cover

Screw M4 x 8

&
Amt.

[

= = S = = DD = = S = = R QO = e e = = = DN = NN = DN = NN

141912135
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K. VI2R3EE / Thread trimmer mechanism

5 s - 2 A
No. Part. No. SRR NAME OF PARTS f{?ﬂ% Reﬁzis

1 141915001 §H#k The needle plate 1
2 41815011  %F4L#k ¢ 1. 8T2. 0 1.8T2.0pinhole plate phi 1
3 417517001 |#Z£TSM2. 38 Screw SM2.38 9
4 417515008 #Z£TM4 X8 Screw the M4 x 8 5
5 142001008 | 5E A ‘) 2H A 22 355 g Locating hook assembly mounting seat 1
6 413511003 |[HEETM5 X 16 Screw the M5 * 16 3
7 13112007 345K needle protection plate 1
8 | 114511009 H:ARIZ4T Hanging screw 1
9 141812022 |Efi’s) Positioning hook 1
10 402511037 | GRekds 2 3EMRETM5 X 10 Mounting screw M5x10 for winder 1
11 142012085 & JJ#H fixed knife gasket 1
12 13119001 EJ] fixed knife 1
13 141909001 |5& JJJEMR fixed knife holder 1
14 422530514 | HEETSM1/8X 44 SM1/8 x 44 screw 1
15 116S11005 | FZEpRARt24T Bracket crank screw 1
16 | 409516025 WEBESM1/8X 44 Nut SM1/8 x 44 1
17 S02031 HEETM3 X 5 Screw M3 x 5 3
18 42212668 | I TILE MR Special-shaped tool holder press plate 1
19 13119004 3h7J] moving knife 1
20 1419NS17001 &3} J] [l 5E B2 %T Movable knife fixing screw 2
21 13107002 |\ BIZk J)%A Trimming knife rack 1
22 421513035 #Z4£TM4 X8 Screw the M4 x 8 8
23 141909005 | BTZk J]48 7 i trimming knife holder 1
24 141912040 |BYZR JJ48 7 et Fy trimming knife holder gasket 1
25 11503004 | ) ]8Rz Al ik & Cutter drive shaft sleeve 1
26 11322002 i Torsional spring end cover 1
27 141927001 | BYZkiqdEE Trimming spring 1
28 141902001 | YI£RIRBh4H Tangential drive shaft 1
29 1150400200 | 4] 2% /™ %¢ il 4 2H 1 Tangential CAM crank assembly 1
30 409S14003 | £HAF pl kNS 58 AL HR4T Needle bar crank pin setting screw 1
31 H05031 4 BEIE6 Retaining ring E6 1
32 10112003 | &FFT HAw 3 Needle bar crank guard 1
33 11322003 HAL ek g 4R Electromagnet cushion 1
34 S02039 HEETM4 X9 M4 x 9 screw 4
35 141912110 | BTZRS T 22 364K Wire cutting cylinder mounting plate 1
36 141930005 |YJ£eS T The tangent cylinder 1
37 42230519  fEpESLM-5HLH-4 Miniature connector M-5HLH-4 2
38 417530036 BEETM5 X 12 screw M5 * 12 )
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K. VI&3EE /

Thread trimmer mechanism

=) = =
o | part o ek Naweorparts SR e
39 113520001 | EFFHE4ET The connecting rod screws 2
40 11505001 |i&EAT Connecting rod 1
41 13128003  EFE K Connecting rod gasket 1
42 141903024 | BTZk Hh R4 1k 3h B Shear line crank shaft stop B 1
43 S10019 HEETM6 X 6 Screw M6 x 6 1
44 141904003 @éﬂ% Eﬁﬂtﬁ Trimming the crank 1
45 S05004 HEETME X 14 Trimming the crank 1
46 141903002 |V)ZkihE Tangent collar 1
47 42203517 VLA E Tangent crank shaft stub sleeve 1
48 141903025 |04 ™M %E AR EHB Tangent CAM crank shaft B 1
49 11527001 | B A5 Reset spring 1
50 141912013  BYZR HhiAl & 7 988 244 | Shear line crank reset spring mounting plate 1
51 141922008 | Zph cushion 1
52 N01021 W2 REM6 Nut M6 )
53 S05073 HEETM6 X 40 Screw M6 x 40 1
54 141912136 Y& ER Tangent adjustment cover plate 1
55 141921003 MRS A Blow brass left 1
56 418530218 |WEETM4 X7 Screw the M4 x 7 6
57 141921002 MAANE A Blow brass right 1
58 41711014  H1Z6.4 Wire clip 6.4 1
59 417530025 |24 (G #A B8 ) M4 X 10DB Bolt (with washer)M4x10DB )
60 41711015  HLZEH13.2 Wire clip 13.2 1
61 141912205 |\ PI£R VAT M IR Tangent regulating cover gasket 1
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L. Flhe#3REE / Rotating mechanism
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No.  Part.No. T LTR NAME OF PARTS Nt &Y

1 S05085  BRETM6 X 15 Screw M6 x 15 15
2 S05123  BRETM5X12 Screw M5 x 12 13
3 141912156 |Jig#EyE22#C Rotating flange C 1
4 141903052 | FAVEED Lower section rotary sleeve D 1
5 B04074 Th7#&6013-2RS Bearing 6013-2 - rs 1
6 141935025 |[F2EH7615-5M-30 Synchronous belt 615-5M-30 1
7 417530002 |HRETM8 X 14 Screw M8 x 14 1
8 S10025  BRATM8X8 Screw M8 x 8 9
9 | 14193502400 | FTiiE#s KRB E4H4E  Next rotary Datong step wheel assembly 1
10 B06049 74 6912-2RS Bearing 1
11 418530218 WREETM4 X 7 Screw M4 x 7 11
12 141908002 | FHLkjigE4E Lower nose rotary retainer ring 1
13 S10002  WHETM6 X6 Screw M6 x 6 3
14 141903012 | FIEHREER Lower slide ring adapter plate 1
15 | 413S13011 H2E4TM4X12 Screw M4x 12 4
16 S05073  BRETM6 X 40 Screw M6 x 40 9
17 | 413S13013 HE4ATM6 X 25 Screw M6 x 25 2
18 N01021 HE-REM6 Nut M6 10
19 | 141912143 |JATIHRC Adjustment plate C 2
20 S05993  BRFEM16X55 Bolt M6 x 55 4
21 417530025 4244 (i HJE) M4 X 10DB | Bolt (with washer) M4 x 10DB 1
22 41311001 £k Wire clip 1
23 | 421510005 |HEETM3 X6 Screw M6 x 25 1
24 | 41730851  fLEEs The sensor 1
25 | 421513012 #E£TM4AX 10 Screw M4 x 10 16
26 41812023 YL B8 2 3k Jak Y sensor mounting seat 1
27 141912091 | NhekE RN Fr Lower rotation sensor 1
28 | 930000849 T [EILCHFE EEARDB Cover plate B of lower synchronous wheel box 1 141912255
29 141912256 | N [EIEERCAEEA A Lower synchronous wheel box gasket 1
30 | 12936004  JHIEHE Tubing mouth 1
31 141912259 | [A]25 7 I &= FL 55 R B Timing belt measuring hole cover plate B 1
32 421513035 |HEETM4A X8 Screw M4 x 8 4
33 | 930000834 |/NEIZEESEE AR Small synchronous wheel seat cover plate 1 141912128
34 141901110 /NEI# 5 #& HEB Small synchronous wheel bearing seat B 1
35 B04118  Hl74&6005-27 Bearing 6005-2Z 1
36 141935026 | FiigiE/NE 4B Rotating small synchronous wheel B in the next section| 1
37 S10019  BRETM6X6 Screw M6 x 6 4
38 141933008 R WiEiE EHLB Lower rotary motor B 1
39 S05111  BRETM6 X 20 Screw M6 x 20 12
40 S05118  BRATM4 X 16 Screw M4 x 16 4
41 141930031 J&¥ Slip ring 1
42 42536004 R EREkL Tracheal joint 4
43 141912254 | iE#:#RC Stop turning plate 1
44 NO1011 HE-REMS Nut M8 2
45 141926009 | IEFEAT Anti rotation rod 1
46 | 141903017 i-¥ERRE Non-rotating nylon sleeve 1
47 | 13829001  HhHH#AMERS 6 Circlip 6 for shaft 1
48 141912090 |JATIHRB Adjusting plate B 2
49 S05998  BRETM6 X 65 Screw M6 x 65 2
50 141903053 RIS [EIZ ATk EEe Lower synchronous belt tensioner 1
51 HO1011 LA PERPE 28 Circlip for hole 28 2
52 B01058 Tl (6001-2) Bearing (6001-Z) 2
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53 141901048 | Ri[EI 7ok SKEe RE Lower synchronous belt tensioner seat 1
54 141912253 | 5K'EE T HRB Tensioning wheel adjusting plate B 1
55 | 421513065 MHETM5X16 Screw M5 x 16 2
56 | 930000830 | RIS[EIZE#FEEMB Cover plate B of lower synchronous wheel box 1 141901111
57 S05110  BRETME X 12 Screw M6 x 12 1
58 W01021  #[E6.3X18X1.2 Washer6.3x18x1.2 1
59 = 930000821 T4 [F]2BHEAHAB (Wi#) Lower synchronous wheel box B 1 141901112
60 40736048  $%3kKJS4-M5 Joint KIS4 - M5 4
61 141903041 ¥ fl4as:ik Slip ring mounting hole insulating flange 4
62 141911024 IERAZIB A Slip ring insulating gasket 1
63 41828013 KT The big washer 1
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M. JetRfitymdE® / Fusier oil supply mechanism

= = =N
TE|aS BT NAME OF PARTS BE
1 10526003 k1% plunger 1
2 11427021  FEZEg0E Plunger spring 1
3 10122010 |0 o-ring 1
4 114S30010 | ¥ Habg4T Socket screws 1
5 114S30009 jHiE il ge Lubricating connector 3
6 11412055 & 5. TiHE K% 5.7 Tubing spring 5
7 12921002  4EJe & (63X & 5) Vinylon tubing (3% 5) 4
8 4183601700 | Ji& M £H 4 Filter elements 1
9 41836015 I EHEMS The line M5 9
10 142009002 iJH714 (& FEA Regulating seat A 1
11 001004 igE) o-ring 1
12 418530612 |HTTIE4T Adjusting screw 1
13 S04030 HEMEIZETM5 X 6 Composite slotted screw M5%6 1
14 141912249 |\yhaE 23R Oil pot mounting plate 1
15 S05120 BZEETM5 X 8 Screw the M5 x 8 2
16 421513035 #Z4£TM4 X8 Screw the M4 x 8 2
17 40322027 | #4 J 3E Rubber plug 5
18 NO1011 W2 REMS Nut M8 1
19 141911029 | WazC Oil can C 1
20 915624  HAEK15X1 The magnet 15 x 1 5
21 421513003 #24£TM4 X8 Screw the M4 x 8 6
22 12936004 /EE'EEE’H% Tubing mouth 2
23 12912038 7&K Tubing clamps 3
24 | 12921006  4EJE i (06X ¢ 8) Vinylon tubing (6x 8) 9
25 | 12923018  jHhZk4 x4 Line 4 x 4 9
26 12921005 i BilE (04X ¢ 6) Vinylon tubing (4 6) 1
27 41812014 | R IH AT 22 3EHR Waste oil pot mounting plate 1
28 | 40311010 Jhazfzsk The oil can joint 1
29 421510005 |HEETM3 X 6 Screw M3 x 6 4
30 40311011 E/EE/EE%E Oil return can 1
31 421513017 |[HEETM5X 10 Screw the M5 * 10 2
32 | 141937007  yH AR Oil labeling 1
33 41837101 |JHEIATIIRE Fuel regulation label 1
34 10123006  [AljhES Return felt 1
35 12912326 23%9% clamp 1
36 421513012 |4E4TM4 X 10 Screw M5 x 8 1
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N1. XiZ®Rl2EEE (S) / X Feed mechanism (S)

== = =N
}?01.3 Paf"c:j;o. S NAME OF PARTS A%fl’;5 HiE

1 141801044 |Z4T 2555 Screw housing 1
2 141801051 ¥ o5 End cap 1
3 S05124  BEETM5X 16 Screw M5X 18 8
4 141812259 | 2407y Dust proof steel strip 1
5 141812261 |4N2& K B4 Steel bar pressing plate 1
6 S02039  PikIZEETMA X9 Screw M4X9 4
7 141824012  F:H4H Guide 2
8 141822019  3Hi%% Soft magnetic stripe 2
9 141801050  FE AL 22 358 s Motor mounting base 1
10 141812260 |{&/HS 2Rtk Sensor mounting plate 1
11 41730851  fEIK P Sensor 1
12 | 421S10005 |#Z4TM3 X6 Screw M3 X6 1
13 | 930000441 | HLHLEE Motor housing 1 141812273
14 | 417530025 |HRET (i #E)MAX 10 Screw M4X 10 3
15 141801045 | %7K Jug Bearing pedestal 2
16 = 417530036 HE4ATM5X 10 Screw M5X 10 8
17 B11011  %h7K7001C DB Bearing 2
18 | 141812258  HhA&IYHK Bearing baffle 1
19 = 421S13035 |#Z4TM4X8 Screw M4 X8 4
20 141824017 | 2481 ZWa K] Screw lock nut 1
21 141824018 | 24T Screw assembly 1
22 141801046 | 22 FTUERF 27 245 s Screw nut mounting base 1
23 | 141802030 | Hhf7HEETMS Screw M5 4
24 W01001 S 4 Washer 4 4
25 B01058 74600177 Bearing 2
26 | 142003007 | Hxihies Coupling 1
27 | 142033005 XZAFEEAL X screw motor 1
28 S05118  HEATMAX 16 Screw M4X 12 4
29 S02032  HE4TM3 X5 Screw M3X5 8
30 141812281 & ZE KB 0il box cover plate B 1
31 | 141801067 Jh&B 0il box B 1
32 141823006 v Asphalt felt 4
33 S05052  HEATM3X 10 Screw M3X 10 4
34 141812280 |JHEEKA 0il box cover plate A 1
35 | 141801066 HEA 0il box A 1
36 141801054 ANy B Steel strip pressing block 2
37 | 421S13059 HEETM5X 20 Screw M5X20 1
38 S05133  HEATM4AX 12 Screw M4X 12 14
39 141826009 | [BEI#E4H3 Cylindrical pin 4
40 W01002  “FIE3 Washer 3 12
41 | 141844010 #k}4HEP210RLM-0309-50 Plastic bushing P210RLM-0309-50 4
42 S09103  HEATM4AX 4 Screw M4 X4 8
43 | 141801048 F£zhEB Moving block B 1
44 | 141824014 |Fh{7E24TM6 Axial screw 8
45 B01057 | §li7KSG66 Bearing 8
46 141812263 | Washer 8
47 | 141801047 FEzhEkA Moving block A 1
48 141810001 | {75 HEHE Adjusting nut 4
49 S10006  HZETM5 X6 Screw M5X6 4
50 | 141844011 |¥ERl4HEGSM-0608-10 Plastic bushing GSM-0608-10 4
51 141801049 |23k a5 Mk Moving block cover plate 1
52 | 141812262 AL ES RN Fr Sensor plate 1
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53 421513035 |HRETM4 X8 Screw M4X8 4
54 41812146  filil IR & 22 25 AR Mounting plate for grease box 1
55 S04076 BZATM3 X 6 Screw M3X6 4
56 141801052 22413 ph Bk 4 e Screw feed connection seat 2
57 41728033 T HM6 Gasket M6 4
58 S05111 HELTM6 X 20 Screw M6X20 4
59 | 421S13065 |ME4T (7B M5 X 16 Screw (with washer) M5X16 8
61 = 417530003  Bx#24T Screw 2
62 41722021 O REIPT 2
63 | 141912151 JEHEsT4E Drag chain bracket 1
64 N01024 75 f R REM4 Hexagon nut M4 1
65 141812169  REZEATIHR Beam regulating plate 1
66 S05133 BEAETMA X 12 Screw the M4 x 12 1
67 S05119  #R%ETM4 X 20 Screw the M4 x 20 1
68 S04125 S S R4 TMA /50 Cross grooved disc head screw M4/50 1
69 N01024 7N ff g REM4 Hexagon nut M4 1
70 S04076  BRETM3X8 Screw M3X8 4
71 41812145 fEm B G R Grease box cover plate 1
72 41842042 | VEOF The live core 1
73 41822016 OZY[E 17X 2. 65 17 * 2.65 o-rings 2
T4 | 41842041 | YZALREWNEE Y lead screw grease box 1
75 41836011 4iFE: E A M 2LM6 Copper clamped through tubing connector M6 1
76 141822015 ‘HEHH Composite gasket 1
1 S04038 HEETM6 X 10 Screw M6 x 10 1
78 417530302 MEETM4 X 12 Screw the M4 x 12 8
79 | 417S15008 #HETM4X8 Screw the M4 x 8 2
80 S05124  BRETM5X 16 Screw M5X 16 4
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N2. XiZRl3EE (T) / X Feed mechanism (T)

75 f3 _ A
No. Part. No. TR NAME OF PARTS figﬂ Refayis
1 141811006 |£&# 35400700 40 1700 slot cover 1
2 S05115  #ZEFEM4 X6 Bolt M4 x 6 5
3 W01001 S BB 4 Flat washer 4 3
4 61910026  k5zCHC 2R [ 5 FHEHC-101WP  Adhesive wiring fixator HC-101WP 1
5 141811005 | Z&f#4030L120 4030 1120 slot 1
6 141811004 | £&4%4030L480 4030 1480 slot 1
10 N08008 HEREM3 Nut M3 4
11 S02127 YL BE£TM3 X 10 Countersunk head screw M3x10 4
12 | 4184205000 | [Fl 47k pHR 2 Synchronous belt feeding module 1
14 S05035 HEETMB X 25 Screw the M5 * 25 2
15 S05124  MEETM5X 16 Screw the M5 * 16 2
16 142033003 AL EEAL Module, motor 1
17 10122005  fL%E plug 1
18 41837614  HLBEP ARG Mechanical anti-collision labeling 9
19 141842001  XALJE 25 2 AEHR X sensor mounting plate 1
20 W01001 S E 4 Flat washer 4 2
21 413S13011 HZ4TM4X 12 Screw the M4 x 12 9
22 41730851 AR The sensor 1
23 S04076 M3 X8 The M3 x 8 1
24 930000855 | HE&E L EFR ([FEAH) Drag chain support plate (synchronous belt) 1 142012185
25 | 421513012 |[HBEETM4X8 Screw the M4 x 8 2
26 142011014 |Y[m ks Y-direction drag chain 1
27 421513035 M4X8 The M4 x 8 2
28 S02032 BEETM3 X 6 (BE4E) Screw M3x6(Nickel plating) 4
29 141812035 i s &z itk () Grease box mounting plate (length) 1
30 421513003  WEFEM4 X8 Bolt the M4 x 8 2
31 S04125 SR S B AETMA /50 Cross grooved disc head screw M4/50 1
32 N01024 7N FH 2 REMA Hexagon nut M4 1
33 S04076 HEETM3XS8 Screw M3X8 4
34 41812145  fi i g & T AR Grease box cover plate 1
35 41842042 VEOT The live core 1
36 41822016 OFU[E 17X 2. 65 17 * 2.65 o-rings 9
37 41842041 |\ YZATAEIHIE & Y lead screw grease box 1
38 41836011 4iRERREFEMERELM6  Copper clamped through tubing connector M6 1
39 | 141822015 \AH&HA Composite gasket 1
40 S04038 HEETME X 10 Screw M6 x 10 1
41 141801052 | Z2 A3 Bl Bk i Screw feed coupling seat )
42 41728033  #H M6 Gasket M6 4
43 S05111 HEFEME X 16 Bolt M6 x 16 4
44 | 417S30034 MEEM4 X 14 (HrEABE) Bolt M4x14(with washer) 8
45 N01001 7N fH N2 REM4 Hexagon nut M4 9
46 S05119  #ZEETM4 X 20 Screw the M4 x 20 1
47 141812169 |\ fEZEATIHR Beam regulating plate 1
48 S05133 HEETMA X 12 Screw the M4 x 12 1
49 141912151 |Hm’%E 728 Drag chain bracket 1
50 = 417S30302 (HE£TM4X12 Screw the M4 x 12 4
51 417530302 | HEETM4 X 12 Screw the M4 x 12 2
52 407N01002  H4HiWEEE self-locking nut 2
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N3. YiZRl3E'E / Y Feed mechanism

5 5 - i
No. Part. No. FEAEIR NAME OF PARTS fi’gﬁ Rei?ts
1 41801044 |\YZ2AT IR 1 ok sl Jig Y lead synchronous belt drive seat 1
2 4181202900 | YA& R 2 AR 201 Y sensor board assembly 1
3 S05133  HRETMAX 12 Screw the M4 x 12 9
4 41801041 | YZ2HT[H] 5 v it K Joe 2H A4 Y-screw fixed end bearing assembly 1
5 4180301200 | My fe Ikt 240 14 Plum coupler assembly 1
6 142001016  YZZAFHH1 )88 Y lead motor seat 1
7 142033006 | Ya] AR HEAL Y servo motor 1
8 S05124 HEFEMS X 16 Bolt M5 x 16 4
9 S05074 HEFEMS X 20 Bolt M8 x 20 8
10 41826224 | #418X25 Pin 8 x 25 9
11 H05031 4 ElE6 Retaining ring E6 2
12 S05139 HEFEMS X 55 Bolt M8 x 55 4
13 417530025 | #Z#M4 X 10DB Bolt the M4 x 10 db 1
14 417530025  WEAs (7 EFE ) M4 X 10DB Bolt (with washer)M4x10DB 2
15 12912326 &k Pipe clamp 1
16 41812667 |JHE 48 Tubing stent 1
17 41826011  [EFE46X 15 The cylindrical pin 6 x 15 1
18 S05123  MRAT5X 12 Screw 5 x 12 16
19 41808011 |44 Retaining ring 1
20 41801042 Y22 T S 5 iy Zply 7 i Y lead rod support end bearing block 1
21 141801015  YZZH | 3R Front support for Y lead rod 1
22 S05133  HRETMAX 12 Screw the M4 x 12 1
23 505040 HEFEM6 X 16 Bolt M6 x 16 4
24 B01033 B #6203 Bearing 6203 1
25 | 141821006 |jH%E The tubing 1
26 41836011 fiFERE@EMERELM6  Copper clamped through tubing connector M6 1
27 421513059  HEFEMS5 X 20 Bolt the M5 * 20 4
28 | 141924001 |\Y#2FF4H Y lead component 1
29 N01021 MGHE £ M6 nut 8
30 141822009 13K LUBETM6 X 65 Rubber head screw M6x65 4
31 S05124  ZHEM5 X 16 Bolt the M5 * 16 99
32 142024001 Y5:#, Y guide 9
33 | 417530036 ZATM5 X 12 Screw the M5 * 12 8
34 142012057  YRiPRAZHR Y front limit plate )
35 41812028  |YFRAZHRB Y limit plate B 9
36 41812023 | VAL /RS 235X Y sensor mounting plate X 1
37 417530302 |M4X12 The M4 x 12 9
38 421510005 |HEFEM3 X6 Bolt M3 * 6 1
39 41730851  fLIEkER The sensor 1
40 | 141912250  MELHRATHR 1
41 S05085  MRAT6X 15 Screw 6 x 15 9
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N4, E'ERBEIEE (S) / Clamping fixture mechanism (S)

== = =N
}?01.3 Paf"c:i;o. TR NAME OF PARTS A%? iE

1 142011014 |Y[m)$E%E 1
2 421513003 [#R%TM4 X8 serew M4X8 2
3 417530036 |#RETM5X 12 screw M5X 12 2
4 | 930000569 |YHEHESC4EC 1
5 421513003 |4E4TM4 X 8 serew M4X8 2
6 141811001 |[/Mi%E 1
7 421513035 |4B4ATM4 X 8 Screw M4 X8 4
8 142012183 | £2 AT HaBELAMR Drag chain bracket 1
9 141811018 |£:4#30301.200 Wire slot3030L200 1
10 | 141811017 |44#3030L550 Wire slot 3030L550 1
11 | 141811019 |Zf#:5300845 Trunk cover30L845 1
12 S05115  |IE4TM4 X6 Screw M4X6 5
13 42536004 |k PIPE JOINTS 2
14 | 41845223 |54 o 4X 2. 5:FHE tube ®4X2.5 transparent blue 1
15 41845224 |55 b4 X 2. 5 tube ®4X2.5 black 1
16 42536003 [k tube joint 4
17 | 417530023 |W2%IM3 X 16 Screw M3X 16 2
18 | 40736036 |4k (=iH) tube joint 2
19 142042021 |EHEZE Pressure frame 1
20 | 4254500400 | air cylinder 4
21 S05124  [#E4TM5X 16 screw M5X 16 16
22 41728028 [#[E5 washer 5 8
23 S05123  [#E4TMEX 12 screw M4 X 12 8
24 42512028 [ FRA 57 Limit bearing 1
25 S09019  |#4TM5 X 5 screw M5X5 1
26 42526008  |BRAZES Limit pin 1
27 | 417530034 |#4TM4X 14 screw M4 X 14 4
28 | 142045005 |SHIMSD16X5 Air cylinder MSD16X5 2
29 S05119  [#4TM4X 20 Screw M4 X 20 4
30 42230519 |18 L M-5HLH-4 Mini connector M-5HLH-4 2
31 141812199  [ThURRAR ST 22 B4R Top template cylinder mounting plate| 2
32 141812196 [MESUHR Threaded plate 2
33 S05118  [IE4TM4X 16 Screw M4X 16 4
34 | 41842038 [T Rod 2
35 W01001 |3 Gasket 9
36 41836501 |EHE3LPU4 Weasand connector PU4 2
37 41845223 |5 &4 X 2. i tube $4X2.5 transparent blue 1.2
38 41845224 |[SAF d4x2. 584 tube ®4X2.5 black 1.2
39 | 407N01002 |@4iiEEt 4
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N5, ik BIEE (S) / Clamping fixture mechanism (S)

== = =N
}?01.3 Paf"c:i;o. TR NAME OF PARTS ﬁ? iE

1 142011014 |Y[m)$E%E 1
2 421513003 [#R%TM4 X8 serew M4X8 2
3 417530036 |#RETM5X 12 screw M5X 12 2
4 | 930000569 |YHEHESC4EC 1
5 421513003 |4E4TM4 X 8 serew M4X8 2
6 141811001 |[/Mi%E 1
7 421513035 |4B4ATM4 X 8 Screw M4 X8 4
8 142012183 | #2 AT HEBEF4AR Drag chain bracket 1
9 141811018 |£A#30301.200 Wire slot3030L200 1
10 | 141811017 |£44#3030L550 Wire slot 3030L550 1
11 | 141811019 |Z4f#:5300845 Trunk cover30L845 1
12 S05115  [WRAT (i H4 &) M4 X 10 Screw M4X 10 5
13 | 141845002 [SE&EH:L (Zi@) Trachea joint 2
14 | 407504053 [#E4TM3 X 25 Screw M3X25 2
16 S05121  [#BATM5X 10 Bolt M5X 10 12
17 41842218 |Je HLiEHRB Clamp Connection plate B 2
18 W01009 g5 Washer 8
19 S05124  [#BATM5 X 16 Bolt M5X 16 8
20 42212607 | BEATFEHR Press bar Baffle 2
21 42212813  |Je=A4F Press bar 2
22 42298811 |#shIpE Moving washer 6
23 42212538 | Je Bz &R L Clamp Installation board L 2
24 S05123  [#BATM5 X 12 Bolt M5X 12 6
25 42226811  [FE4Y Pin 2
26 401727 a3k Connecter 2
27 42128003 | Washer 4
28 W02008 | FASEH[E 24 Spring Washer 4
29 S05065  [HEATM4 X 40 Screw M4X40 4
30 42536004 | K EREkL Weasand connector 4
31 41730441 |S#HLCU16-15D Cylinder CU16-15D 2
32 41836501 ERE3LPU4 Weasand connector PU4 2
33 41845224 |[SAF d4x2. 54 Black weasand $4X2.5 2.2
34 41845223 |[HAF d4X2. 5iEH A Blue weasand $4X2.5 2.2
35 W01001 59t Gasket 5
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N6, E'ZEREIEE (T)/ Clamping fixture mechanism (T)

s (i - 2 A
No. Part. No. TR NAME OF PARTS A%lt. Refayis
1 41836501  EHEkPU4 Pipe joint PU4 2
2 41845223 KB d4X2. 5iFHE Trachea 4x2.5 transparent blue 1.2
3 41845224 K45 d4X 2. 5H Trachea 4x2.5 black 1.2
4 141811001 |/MHTE4E A small tank chain 1
5 421513003  YikLEE£TM3 X 10 Countersunk head screw M3x10 4
6 142012184 [EI:b T HEEETY AR 1
9 407S17001 Sk H24TM4 X 10 Countersunk head screw M4 x 10 4
10 42536004 R AEEL Tracheal joint 2
11 S05124  BEETM5X 16 Screw the M5 * 16 16
12 41842510  JednE FHE 4
13 41845223 | RE d4X2. 5iFHE Trachea 4x2.5 transparent blue 1
14 41845224 S d4X2.5HM Trachea 4x2.5 black 1
15 42536003 |\ SEREL Tracheal joint 6
16 142042021  EAEZEL Pressure framework 1
17 | 4254500400 ST cylinder 4
18 S09019 BEETME X 5 Screw the M5 x5 1
19 42512028 | FRA 37 Limit bearing 1
20 42526008 | R4 Limit pin 1
21 417530034 [ HEETM4 X 12 Screw the M4 x 12 4
22 S05124 HEETM5 X 16 Screw the M5 * 16 8
23 41728028 P[5 Washer 5 8
24 | 141812196 Rk Thread plate 2
25 141812199 | THALAR S BT 22 35 A Top formwork cylinder mounting plate 2
26 42230519  fiES M-5HLH-4 Miniature connector M-5HLH-4 2
27 142045005 Sl cylinder 2
28 S05119 kM4 X 20 Bolt the M4 x 20 4
29 41842038 | TiAE: needle 9
30 S05118 HEETM4 X 16 Screw the M4 x 16 4
31 40736036 S ERESLAPY4 (YAI=138) Air pipe connector APY4(Y-type tee) 2
32 41845223 KB d4X2. 5iFHE Trachea 4x2.5 transparent blue 5.8
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N7, FinkBEIEE (T) / Clamping fixture mechanism (T)

AN : Y
No. Part. No. Ttk NAME OF PARTS A%fl’;5 Refayis

1 41836501  EHEkPU4 Pipe joint PU4 2
2 41845223 \HAE 04X 2. 5EHHIA Trachea 4x2.5 transparent blue ]
3 41845224 R d4X2.5HMA Trachea 4x2.5 black 1.2
4 141811001 |/MHTE4E A small tank chain 1
5 421513003  YikLEE£TM3 X 10 Countersunk head screw M3x10 4
7 42536003 A& Tracheal joint 9
8 S05121  |WEHEM5 X 10 Bolt the M5 * 10 12
9 41842218 | e HLiEREARB Fixture connection plate B 2
10 W01001  #JE5 Washer 5 3
11 S05123  IEFEM5X 12 Bolt the M5 * 12 3
12 42212813 | FEFF The clamping lever 2
13 42228811 ¥k Turn the washer 6
14 42212538 | Je HazBERL Fixture mounting plate L 2
15 42212607  J&'BEAT 44 Clamp lever baffle 9
16 S05123 HEAEME X 12 Bolt the M5 * 12 6
17 42226811 4340 The joint pin 2
18 401727 3k joint 9
19 41730441 |SHEICU16-15D Cylinder CU16-15 d 9
20 42536004 | Sk Tracheal joint 2
21 42128003  #HJ# The gasket 4
22 W02008 R 24 Spring washer 2-4 4
23 S05065 BEETM4 X 40 Screw the M4 x 40 4
24 41711014 | HZF26. 4 Wire clip 6.4 3
25 417530025  HEHE (I FE)MA X 10 Bolt (with washer)M4 x 10 3
26 41842510  JenL HE B Special pad for clamp 3
97 | 142012184  [FIB A EEERR 1
28 407504001  JSLH24ETMA X 16 Countersunk head screw M4x16 3
30 | 41845224 R AX2.5H Trachea 4x2.5 black 1
31 41845223 |RE 04X 2. 5B Trachea 4x2.5 transparent blue 1
32 141812049 R plate |
33 | 141812048 AR JT Clip sensor 1
34 | 141842007  SZ{ERER brackets 1
35 42128003  #J# The gasket 2
36 421513035 | WE4TM4 X8 Screw M4 x 8 2
37 502039 BEETM4 X9 Screw M4 x 9 1
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N8, Xﬁﬁ%%ﬁ (T)/ X Feed mechanism (T)
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N8. X[EFZH 3 E (T)/ X Feed mechanism (T)

Fs 5 HE &iE
No. Part. No. TR NAME OF PARTS Amt. Remarts
1 41842500 Beam 1
2 S17013 I24TMA X 6 Screw M4 X6 12
3 42512019 | NECFEER Gear box cover plate 3
4 42501008  X[EI A sl #C4E X Synchronizing wheel box 1
5 41842501 | EHEZEREAR Press frame Connecting 1
6 42526010 | [A2B T EAN Synchoronous belt pin 2
7 S05010 BEETM4 X 12 Screw M4X12 2
8 S05116 MEETM4A X 8 Screw M4 X8 8
9 42547003  XJERRRE R Magnet 1
10 S05059  HEETM4 X 12 Screw M4 X 12 1
11 42526011 | [Al 4N Synchoronous belt pin 2
12 42512020  [A2BE40 Synchoronous belt clasp 2
13 S05152 HEETM6 X 65 Screw M6X65 2
14 41824500 X5 X Guide 1
15 S05058  #EETM4 X 10 Screw M4X10 31
16 = 425510001  JjJEMEREHR Square nut block 31
17 W03008 TR B Wave washer 3
18 | 4253500700 FZFhie4lrE Driving Synchronizing wheel 1
19 B01010 #6003 Bearing 6003 4
20 409514001 |'EEMEETSML/4X 40X 6 Screw SM1/4X40X6 3
21 42525004  WRENEES Driving gear 1
22 42512023  |Hh&om a5 Bearing cover plate 1
23 S05034 HEETM5 X 15 Screw M5X15 2
24 42525005  gEEhiA S Passive gear 1
25 409514001 | EEHEETSM1/4X40X6 Screw SM1/4X40X6 2
26 42529001  iNECAHSLIISYE Washer 1
27 K01006 FEHEX5X 16 Key 5X5X 16 1
28 | 4253500900 |X[A]H 74 sheH A4 X Synchronizing wheel box 1
29 41835500 | XH[EIE Y X Synchronizing 1
30 | 42501007  iAEEAH Gear box 1
31 701513045 HEETM5 X 60 Screw M5X60 8
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0l. FEMHERS/ Machine body (Table structure)
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0l1. EE M4/ Machine body (Table structure)

A _ -
No. Part. No. TR NAME OF PARTS A%fl’;5 Refayis
1 141932115 FEH Master surface 1
2 1141911005 FERR J5 AR Shuttle back cover 1
3 1502039 B2ETMA X 9 Screw the M4 x 9 12
4 1141932044 5] . 55 A Circular plate 2
5 1142026004 BACIB S EMA Knurled thread sleeve M4 10
6 141911006 FERR BT 2B AR Shuttle front cover plate 1
7 1915624 Wigk15X 1 The magnet 15 x 1 6
8 S05124 BZATM5 X 16 Screw the M5 * 16 12
9 1142031002 H A Hinge A 3
10 417530036 |MEAT (HFERE)M5 X 12 Screw (with washer)M5 x 12 12
11 930000413 JiiR floor 2 1142012087
12 1417S30306 MEET (7 ) M5 X 15 Screw (with washer)M5 x 15 39
13 1930000513 FEAR BB Supporting plate coupling B 1 141912193
14 930000302 STHFFER Mesa support plate 2 1142012015
15 1930000301 SR L1 Table plate bracket assembly 2 114201201300
16 1417S30306 MEET (7 ) M5 X 15 Screw (with washer)M5 x 15 ]
17 1142026005 BACIB S EMB Knurled thread sleeve M5 14
19 141932063 JEEm Back table 1
20 S05123 BEETM5 X 12 Screw the M5 * 12 20
21 141828611 T4 BEIMb Flat washer M5 30
22 1930000303 [ 2o A7 SCHER Mesa left and right support plate 4 1142012022
23 1142012031 W2 ST HRMS The M5 threaded board ]
24 142001007 VE AT b =7 JaE Slide shaft support 8
25 S05035 BEETM5 X 25 Screw the M5 * 25 16
26 S09041 BZETM6 X 5 Screw M6 x 5 16
27 1505026 HEETM5 X 20 Screw the M5 * 20 26
28 142002008 iEg R Slide bar shaft 2
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02. BIEMER4S / Front table mechanism

=] =, B a

}?01‘3 Paf"c:i;o. Tt NAME OF PARTS figﬂ Refayis

1 142032002 B Bh G 1R Front auxiliary mesa 1

2 1142031002 A TA Hinge A. )

3 S16022 MEETSTH X 14 Screw ST5x14 16

4 1142032003 H&46 Retractable table 1

5 142012128 & G R AR Limit plate of Retractable table 1

6 42231512 JEEJe B Clamping fixture 1

7 1417530036 MEET (7 ) M5 X 12 Screw (with washer)M5 x 12 12

9 505026 HEETM5 X 20 Screw the M5 * 20 6

10 930000306 &I 248 Folding rod bracket B 92 142012019

11 142012031 HE ST HRMS The M5 thread board 3

12 |1420NS20003 Hiify/ #24TM5B Shaft screw M5B 4

13 141728028 EEh) Washer 5 6

14 407N01001 =R EEATH Self-locking nut M5 6

15 930000440 Y1 BFFB Folding rod B 2 1141912147

16 1930000439 P BFFA A folding stem 2 1141912146

17 930000304  Pr&FFZHEA Folding rod bracket A 2 142012017

18 |1420NS20002 |Hlifi/ B24TMBA Axial screw M5A 2

19 141937004 FFEE TR U AR Unpacking debugging instructions label 1
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03+ ?Fﬁﬂj]fﬁ’ﬁ%lzﬁj\ / Auxiliary table mechanism
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03. ##BIEmE / Auxiliary table mechanism

= = = =
}13:‘01.3 Pa:ﬁj:‘N—'o. TR NAME OF PARTS A%’EE Reﬁa?lis

1 141932061  EHiBh&HE 1

2 1141932062  AHEBHETH 1

3 S05035 BEETM5 X 22 12

4 421517009  H#ZETM5X 10 6

5 142012032  IEEhEEIAER 6

6 141803017  IFiEHIE 8

7 141803007  HHBhEHIERE 6

8 407N01001 ERL3SATH 32

9 142003016  TFEIRMFIEGFM1214-20 4

10 41812624 Te AT R BHER 4

11 S05035 BEETM5 X 22 12

12 141831010 W NFERETMSR, 4258 30

13 S05026 BEETM5 X 20 8

14 41812080 S AR 2R 4

15 41728028 H[E]5 8

16 417S30304  #Z4TM6 X 20 8

17 930000225 SR 4 14193200600
18 41832020 JEI M1 2 4

From the library of Superior Sewing Mzéhine & Supply LLC - www.supsew.com




P1. *ﬂg@%ﬂ’ﬁ:/Table mechanism
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P1. HlLZEE:/Table mechanism

=) 5 - }
No. Part. No. T NAME OF PARTS fi;ﬁ Reﬁjfts
1 930000311  MLEEZH A Rack components 1 14204200100
2 930000818 |HLEEHI FAk Rack front cover plate 1 141912236
3 41812131 | WLZY )5 35 [ 2 #B Fixed plate B for rear cover of the rack 8
4 421513012 M24T (5 HBE)M4 X 10 Screw (with washer)M4 x 10 16
5 141912169  HLZERTZE MR 7 28 Frame front cover bracket 2
6 S05123 BEET (7 HPE)MB X 12 Screw (with washer)M5 x 12
7 | 1420NS10001 7K i Sk M2 4TM5 X 10 Cross large flat head screw M5 x 10 10
8 141831042  jEIEM20 Mats M20 4
9 | 701S13002 HZATMS X 12 Screw the M8 x 12 16
10 42232502  H%S castor 4
11 | 1420NS10003 47K Sk U24TM5 X 25 Cross large flat head screw M5 x 25 16
12 930000316  HLEEM 5 Frame side cover 4 1142012037
13 930000321  HLI%HE A Fi i 25 Front left cover of electric control cabinet 1 142012039
14 930000320 HLIEME AL S 25 Rear left side cover of electric control cabinet 1 142012040
15 | 1420NS10003 2K i SLAB4ETM5 X 25 Cross large flat head screw M5 x 20 8
16 | 407N01002 [ 4t K] Self-locking nut 3
17 142012041 EEIETTPRAIHR Electric control threshold plate 3
18 142047002 | [&fi4k15 Round magnet 15 3
19 407S17001 IZ4TM4X 10 Screw M4 x 10 3
20 421513012 M24T (5 #BE)M4 X 10 Screw (with washer)M4 x 10 6
21 930000317 HIEMHELT] Left door of electric control cabinet 1 142012033
22 930000318  HHIEMHEAT] Right door of electric control cabinet 1 142012034
23 41831014  HIEME A Electric control cabinet lock 1
24 417S17852 MBATM5X 15 Screw the M5 x 15 o4
25 41831016 |HIEHEEH Electronic control cabinet hinge 6
26 41728028 P[5 Washer 5 12
27 | 407N01001  HAHIZREMS Self-locking nut M5 12
28 | 417530025 WRAT (i #E]) M4 X 10DB Screw (with washer)M4x10DB 4
29 41831013 R JEME Fan net 1
30 304219 ML G 35 2H Rack rear cover assembly 1
31 930000319 HLFkE 471 ] E:&LSP the right side of the electric control 1 1142012038
32 S05993 BEETM16 X 55 Screw the M16 x 55 6
33 41828013 KB The big washer 6
34 142003018 EHIE Locating sleeve 6
35 41803019 BE Pipe sleeve 12
36 41822014 [ JRIEIE IR Vibration damping rubber pad 6
37 | 417S13301 EATM5X 12 Screw M5 * 12 12
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P2. HIEMIEE / Electric control box mechanism
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P2. HIEHEIEE/ Electric control box mechanism

P 5 - &I
oo | Part. No. THIELHR NAME OF PARTS f}f (S

1 | 407N01002 |H#iME Rt self-locking nut 4

2 S02117 A SRR AT M4 X 50 Cross grooved countersunk head screw M4 x 50 4

3 41811013 | XU B 2 [ 22 2 1 Fan dust cover assembly 1

4 41830012 | X fan 1

5 142011008 |Zk##5040-320 Trough. 5040-320 1

6 41845022 |S &L ZE M EEPMS The air pipe joint goes through PM8 1

7 41811215 |HZkO outlet 1

8 142011009 |Z##5040-750 Trough. 5040-750 1

9 142011005 |Z&##4040-300 Trough. 4040-300 1

10 417530025 W24 G M4 X 10 Bolt (with washer)M4x10DB 9
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HIFEIEEH (X) / Control box mechanism (X)
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Q. #HIFEEE X) / Control box mechanism (X)

= = =R e

T: Paﬁfio. BEMLTR NAME OF PARTS fi‘l;ﬁ Reﬁa{fts

1 141930042 |AKO05-BE JE I35 AKO05-B high voltage electric control 1 X 22 KT

1 141930043 |BKO5-BE & 4% BKO05-B high voltage electric control 1 LT

2 141930021 |¥=5HF644 Control cabinet 1

2 141930044 | —AXAKO5:K F MR Second-generation AKO5 motherboard 1 S AT

3 141930045 | —4CBKO5zk 4K Second-generation BK05 motherboard 1 BALL

4 141930047 | & KA AR 3 B Two-in-one low-pressure servo control panel 1

5 141830022 | X\ V2BP Fan V2BP 1

6 141930048 |55 AR Y HL YRR The power supply board 1 SULLHT

6 | 141930024 |55 =AXFHLIEMNR The power supply board 1 HLLATF

7 141930046 |—&— & EfEARIRBIHR Two-in-one high-voltage servo drive plate 1

8 141930026 |5 #1146 o5 A% Control box cover plate 1

9 417530025 |HRETM4AX 10 Screw M4x10 6

10 41830641 |E7~BEV2CP Display the V2CP 1

11 142030004 |G B Radio frequency device 1

12 | 417830302 [#Z4% (ify J4fE]) M4 X 12DB Bolt (with washer)M4x12DB 4

13 S02039  |HEATM4 X9 (PELE) Screw M4x9(Nickel plating) 4

14 42230512 | FEHEJEFFIE (6M) Main power switching wire (6M) 1

15 41830213  [fiF0Jf26 press button switch 1

16 141947001 |WE3L Magnetic ring 1
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R. i@%{?ﬁﬁ%ﬁ/ Operation interface mechanism
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R. B{EFREEEE/ Operation interface mechanism

F5| B9 _ I
No. Part. No. Ttk NAME OF PARTS figﬂ Refayis
1 417530306 | HZFEM5 X 12 Bolt M5 * 12 4
2 417530302 MEFeM4 X 12 Bolt M4 * 12 4
3 304058 | #EVERFV2SZEE Operate screen V2 bracket 1 4181241300
4 417515008 #Z4£TM4 X8 Bolt M4 * 8 4
5 142012050 |JEHr2M Pressing plate 9
6 142022003  J i Damping pad 9
7 142012051  JE#x24L Pressing plate 9
9 930000817 | #AE 5f 3 & Operate screen support 1 141912244
10 417530306 ME£TM5 X 15 Screw M5 * 15 4
11 S05123 BEETME X 12 () Screw M5x12(Knurled) 5
12 141912085 | MRS TT 5% 18 22 R AR Air on/off valve mounting plate 1
13 S05120 HEETM5 X 8 ((BAE) Screw M5x8(Knurled) 2
14 42536004 |k Tracheal joint 9
15 141930017 WS TTRIR Air on/off valve 1
16 42230519  fidE S M-5HLH-4 Miniature connector M-5HLH-4 2
17 141945020 & AT 28 Pressure regulator 1
18 S05115 HEETMA X 6 (B AE) Screw M4x6(Knurled) 9
19 41830214 | $4TT% button switch 2
20 41830215 | fEJFr Emergency stop switch 1
21 41811216 | JT bR HAEZH A4 Switch label frame assembly 2
22 417S30302 B (HFIAPE)MA X 12 Bolt (with washer)M4 x 12 4
23 41811214 &I R=E& Button switch box 1
24 41811215 HiZk outlet 1
25 41812061  JFocfreedEtRA Switch box mounting plate A 1
26 W01001 M4 (E38) M4 gasket (ordinary) 3
27 142012031 | BESCARMG The M5 thread board 1
28 421513035 ZFeEM4 X 8 (V&AL HEER) Bolt M4x8(Knurled, Nickel plated) 3
29 41812062  F&4H Az 3EARB Button box mounting plate B 1
30 S05026 N 7N FIZETMS X 20 Hexagon socket screw M5 x 20 9
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Btﬁj%ﬁ/ Power supply equitment mechanism
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S. HIEHMEE/ Power supply equitment mechanism

F5 H5 - ZiE
oo | Part. No. TEHALK NAME OF PARTS f}f (S
1 407N01002 | H BiIE ) Self-locking nuts 9
2 41812060 |FEJEFFICT 40 Power switch bracket 1
3 417530036 |HZEAEM5 X 12 (7 #BE]) Bolt M5x16(with washer) 2
4 99200037  |ECA$% ) 78 YR £k EC4 controller power cord 0.4
5 41828611 | “F-#[EM5 Flat washer M5 1
6 42212620 |48 hook 1
7 41830021 |[HFiZktRA01 Lug plate A01 1
8 421513012 |W84e G ) M4 X 10 Bolt (with washer)M4x10DB 2
9 417530025 B4 G M4 X 10 Bolt (with washer)M4x10DB 1
10 S05118 BEAEMA X 16 (FBAE, PE) Bolt M4x16(Knurled, Nickel plated) 1
11 | 142011007 |Z&f54040-1300 Trough. 4040-1300 3
12 417530025 W24 G M4 X 10 Bolt (with washer)M4x10DB 16
13 | 142011006 |Zk4#54040-750 Trough. 4040-750 1
14 | 142011005 |£k4#54040-300 Trough. 4040-300 1
15 41711025 |HZEK19 Wire clip 19 9
16 417530302 W24 GREARE)IMA X 12 Bolt (with washer)M4 x 12 1
17 142030001 |LED4T LED lights 1
18 | 421S13003 |#24] 7784 X 8 Screw with cushion M4 x 8 1
19 42311004 |ZE545 ¢ 10 Winding pipe ¢10 1
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T. ?E%E/ Air pressure mechanism
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T. ZEREH/ Air pressure mechanismS

=X »

?f’_ Paﬁio_ BHHLH NAME OF PARTS ﬁf Refa’fts

1 14194501700 | 7457 DY 38 Ho fid 1) 2H A Six-way solenoid valve assembly 1 € 35E9)

1 14204501400 |77 138 H fid R 2H A Six-bit five-way solenoid valve assembly =%

1 14194501800 | 7547 38 B fid ) 2H A Six-bit six-way solenoid valve assembly 1 CEOEED

1 14204501500 | J\ A7 -L38 B fud ) 2H A Eight-bit seven-way solenoid valve assembly 1 CEOEER+H %D

2 | 421S11013 |BR4TM4 X35 Screw M4 x35 4

3 14204501200 | S U5 A FE SoAF2H 44 Gas source processing component components 1

4 | 417530025 |WRF%: (il £ P ) M4 X 10DB Bolt (with washer) M4x10DB 9

5 41845220 |SMEAG-B Air gun AG-B 1

6 40736018  |[WRLr B EAPC6-02 Threads go straight through APC6-02 1

7 42211540 |MEHESE6X4 Spiral trachea 6x4 1

8 40736022 | EPESLAPGE Trachea connector APG6 1

9 40736036 |SRERESLAPY4 (YAI=3H) Trachea connector AP14 (Y-type tee) 3

10 140736004 | EPELPYW6-4 Trachea connector PYW6-4 1

11 141936003 | & 4:LPEG8-4 Trachea connector PEG8-4 1

12 142045007 |k =@ Trachea connector tee 1

13 S01591  |W24T M3X18 10.9%% % [Screw M3 x 18 1

14 41845232 |TIEHEAFK]IT04 T-shaped takeover KJT04 1

15 41845223 |5 ¢4 X2. 5 The trachea is 4x2.5 transparent blue 29

16 41845224 |RE ¢4X2. 58 A The trachea is 4x 2.5 black 23

17 42221503 |RE &8 Trachea 8 10

18 142045009 |55 6 Trachea 6 9

19 41730022 | FE R IRk Solenoid valve connection 1 (%)

19 41730022 | HLfG IR 4 Solenoid valve connection 14 CGEEEO

19 | 41730022 | Hufik Lk Solenoid valve connection 15 | CBOGR+RE)

20 | 142122003 |59 4 Number tube 4 0.3

21 142144001 | Sl 0 Number tube ribbon 0.3
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U. %232%§/ Bobbin winder mechanism
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U. #23EH/ Bobbin winder mechanism

5 H5 HE &
No. Part. No. LA NAME OF PARTS Amt. Remarts
1 41831222  HBhGRL&k s 1
2 S05026 | HEFEM5 X 20 4
3 407N01001 | H BMERIME 4
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X1+ Eé}%@{w%ﬁ / Bottom line detection mechanism
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X1. JREHKN|ZEE /Bottom line detection mechanism

5= 5 - HE &E
No. Pafc:. No. S NAME OF PARTS Amt. Remarts

1 418530218  BEATMAXT 2

2 141921001 | LR A I AL s WS 1

3 41845224 SAE d4X2. 5B, 0. 1m

4 NO8008  7NAH KRR 1

5 141912020  JEEZRAG N5 B A% 22 HE MR 1

6 S05116  #24TM4 X8 2

7 413514012 | HE4TM3x14 3

8 14183000400 |Ji& 4k kil 4% Jak 2% 1

9 41818621  HHAZHRE A 5

10 42130028  HTHE 20
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X2+ { %@J%U%E / Laser cutting mechanism
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X2, BokV)#E|3EE / Laser cutting mechanism

il I TSR NAME OF PARTS BB g
No. Part. No. Amt.

1 41822701 /K& Water pipe 8

2 142032075 | EWRCHREEA Upper suction duct A 1

3 142030020 |G EA2S Laser tube A2S 1

3 142030015 [#OGE A4S Laser tube A4S 1 F11B

4 930000536 [k L #C Upper cover of shell C 1 142012127

4 930000537 | Sk - 75A Upper cover of shell A 1 [142012106 (F11B)

5 421510022  |MEETM4 X 6 Screw M4X6 26

6 930000538 [k 3B Upper cover of shell B 1 142012107

7 142042008 | &K )G iR Chamber rear cover plate 1

8 S05118 BE4TM4 X 16 Screw M4X 16 4

9 142042019 [ FARJE R 10OW Shell bottom plate 100W 1

9 142042015 |IERJEAR Shell bottom plate 1 F11B
10 421513059 |WE4T Gy BE) M5 X 20 Screw (with washer) M5X20 4

11 142042016  |FEARTHERA Shell panel A 1

12 S05026  [#EETM5 X 20 Screw M5X20 2

13 S05026  [#EETM5 X 20 Screw M5X 20 4

14 S05124 MEETM5 X 16 Screw M5X 16 4

15 | 142009008 [T 2235 Cylinder mounting base 1

16 142030019 |[SGL Cylinder 1

17 41845231  |#23LASL4-M5 Connector ASL4-M5 2

18 142036002 |FFzh$Ek Floating joint 1

19 142042005 |V B3 Sk 2 o o Floating joint connector 1

20 | 421517005 |UTKUEETM5X 16 Screw M5X 16 2

21 142008001 | F4R S HIMGNI2H Guide 2

22 S05094 BEATM3 X 8 Screw M3 X8 8

23 | 142042007 | SHEESIHR Guide rail linkage plate 1

24 421511001 |424T Screw 8

25 | 1420NS20004 |36 A5 HiNgET Screw 3

26| 142009007 | SHeE e iR Reflector mounting plate 1

27 | 142008004 [t e [ Mirror fixing ring 1

28 41811631  [%: Silicon mirror 1

29 S05064 BEETM4 X 30 Screw M4X30 3

30 | 142027002 |Fiignn s Mirror spring 3

31 | 142001017 [Jz i ae 3 Reflector mounting base 1

32 142042009 | H 61 [ & i Fixing seat of light output cylinder| 1

33 S05124  [MB4TM5X 16 Screw M5X16 2

34 S05124  [MBATM5X 16 Screw M5X16 1

35 S10019 L NBETM6 X 6 Screw M6X6 3

36 142042010 [ AHERA Smoking hood A 1

37 142002015 |4&fHA Lens barrel A 1

38 41830701 |SBEEE Focusing lens 1

39 42230519 |l Bk Mini connector 1

40 142002014 |H B HA Light outlet A 1

41 142008003 | 2B A4 [H € | Fixed ring of focusing lens 1

42 142042011 | FWRE B Smoking pipe connection 1

43 41831409 |HijH25-38 Hoop 25-38 1

44 142011017 |" MR 32 Hose 32 0.5

45 | 421813059 |WRAT Gy #48)) M5 X 20 Screw (with washer) M5X20 8

46 142011015 |BO6E 2280 Laser tube bracket 80 2

47 S05133  |WEETM4 X 12 Screw M4 X 12 8

48 142042014 | FVWRHH S 22 2055 JFEB Smoking pipe mounting base B 2

49 142042013 | FVWRCHH S 22 355 A A Smoking pipe mounting base A 2

50 142012105 | W RS R 2 S5 Al Mounting plate for smoking socket 2
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51 41828611 [FFREIM5 Flat washer M5 4
52 | 417530306 [WRET (75 AFE) M5 X 15 Screw (with washer) M5X15 4
53 142042017 | FEAARTHIERB Shell panel B 1
54 S05133 BEETM4 X 12 Screw M4X12 3
55 142030011 | —A4&\ A2 Integrated potentiometer 1
56 142030014 |ZzhIFk Inching switch 1
57 142002016 |H156 1B Light outlet B 1
58 41845222 MRS EIHEAPCA-01 1
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X6. BOEIEEHIE > / Laser cutting control part

= =
o | parte. | EWER A OF PARTS e | B
1 41822012 [ gRE Damping washer 6
2 | 930000323 |fth )G e Cavity rear bracket 1 | 142012055
3 417530306 [R24T (7 &) M5 X 15 Screw (with washer) M5X15 14
4 | 930000442 |fEAAET 4 Cavity front bracket 1 | 141912153
5 930000539 [0 B R 22 3R A Laser power supply mounting plate 1 142012108
6 142030016 |0 HIRFE120W Laser power supply 120W 1
7 417S30302 |MEET CEHVPE)M4 X 12 Screw (with washer) M4X12 8
8 142011006 |£&4#%4040-850 Trunk 4040-850 1
9 417530302 |MEET G B8 M4 X 12 Screw (with washer) M4X12 2
10 | 141830013 [A 44tk 34EAL Bull plug 3 jack 1
11 417530302 |MEET G B8 M4 X 12 Screw (with washer) M4X12 2
12 142030017 M2k Network cable 1
13 417530302 |MEET G B8 M4 X 12 Screw (with washer) M4X12 5
14 41711025 [H£kJ219 Wire clip 19 5
15 417S30302 |HE4ET (7 $A B M4 X 12 Screw (with washer) M4X12 4
16 | 142011016  [FLA17 e B Cable tie holder 4
17 41845232  |#3k Tracheal connector 1
18 S01591  |WRATM3X 18 Screw M3X18 2
19 417S30302 |HE4ET (G #pE) M4 X 12 Screw (with washer) M4X12 2
20 142012052 |H R 22350 Electrical mounting plate 1
21 141830037 |1+ Card 2
22 FAITR Air switch 1
23 | 41830302 [[a] 4k Hid Intermediate relay 2
24 41830303 [ )4k Ho A A Intermediate relay seat 2
25 41830703 |3000%Y /K45 3000 type water tank 1
26 930000326 |/KFE 22 &k 4R 2044 Water tank mounting plate assembly 1 14201206700
27 | 417S30036 |WR4T (i HupE)M5 X 12 Screw (with washer) M5X12 8
28 | 142012084 |& TR Hinge pad 2
29 142031002 |&TIA Hinge A 2
31 142012064 |7K A HIAT >C 48 Water tank lever bracket 2
30 | 142012182 [HifFHNZA Wire A 2
32 421817009 |HRETM5X 10 Screw M5X10 8
33 | 41730059 |[FLRIF RIEEAGMEA 1
34 61807020 |41k Fr 20
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X3, BotU)E|RXEEE / Laser cutting smoke exhaust part

= = =
FE|#S B4k NAME OF PARTS BE| e
No. Part. No. Amt.
1 141812017 WX AR - Bkl Suction port plate-medium thick material| 1
2 41831019 |58 HHEEk6 X12 Powerful magnet 6X12 4
3 S05123  |#EETM5 X 12 Screw M5X 12 4
4 930000327 | &M Dust box assembly M 1 | 14201207100
5 42230519 [ $23kM-5HLH-4 Mini connector M-5HLH-4 1
6 417530302 |WR4ET G BB )MA X 12 Screw (with washer) M4 X 12 2
7 417530302 [BEAT Gz B ) M4 X 12 Screw (with washer) M4X12 2
8 142012070 |&EA S ER Dust box fixing plate 1
9 930000328 |4 Dust collector 1 142012075
10 | 141822006 |#% F73£31 Rubber stopper 31 1
11 41830705 [ 500 XAHLE50W Centrifugal fan 650W 1
12 417530037 |WR4ET G BB ) M6 X 14 Screw (with washer) M6X 14 4
13 930000325 | AWML 22 BEMRS Fan mounting plate S 1 142012060
14 40931008 [HAAL AR Motor base 4
15 | 417S30306 |M24T G B M5 X 15 Screw (with washer) M5X15 6
16 41831408 |42 B/ & 32 Steel wire hose & 32 3M
17 41831409  [#14#525-38 Hoop 25-38 7
18 41831408 |22 & 32 Steel wire hose ¢ 32 1. 5M
19 | 417530302 [#84T (s 4 JE) M4 X 12 Screw (with washer) M4X12 4
20 930000045 | 2500 X33 X 2H 44 Centrifugal fan air inlet assembly 1 4181256000
21 930000046 | B 0o R H X T 2045 Centrifugal fan outlet assembly 1 4181256100
22 407N01001 | H BihZE BB Self-locking nut M5 4
23 41828611 |- REIM5 Flat washer M5 8
24 S05124  [WZ4TM5 X 16 Screw M5X 12 4
25 | 141831039 |#94i40-63 Hoop 40-63 1
26 | 141831038 |#4550 Hose 50 5M
27 41730022 | FE i 1R R 4% Solenoid valve wire 15M
28 62800019  |HLE 2k Single core wire 5M
29 41845223 |RE &4 X2. 5iF A Trachea ®4X2.5 transparent blue AM
30 41845224 | R 04 X2. 5 Trachea &4X2.5 black AM
31 41845224 |'5E o4 X 2. ¥ fh Trachea $4X2.5 black 5M
32 40736036 [EHSLAPY4 (YA —i8) Trachea joint APY4 (Y type tee) 1
36 | 421511013 [#B%TM4 X 35 Screw M4X35 4
37 41812551  |WR A R Suction board 1
38 | 142037003 [ kriRG Laser label 1
39 141823002 [#4E 4K Mirror cleaning paper 5
40 41837617 [Hot & &S FH U Precautions for laser equipment 1
41 41837616 | = & & G trilh Triangular high—-pressure hazard label| 3
42 | 141837004 |INKRIG In label 2
43 141837005 |OUTHRIE Out label 2
44 42230512 | 3 HIEFF Ik (BM) Main power switch line (5M) 2
45 41830021  [4HZkHA0L Plug board A0l 1
46 | 417530302 [#Z4T GiFHAEE)M4 X 12 Screw (with washer) M4X12 10
47 S02039  [#RETM4 X9 Screw M4 X9 4
48 142047002 | EEE:15 Round magnet 15 4
49 | 142012136 |RiEk IR Magnet mounting plate 4
50 | 930000563 | MH % i PEAH AR Smoke filter box panel 1 142012129
51 | 1420NS30002 |#F{EH2%ETM5 X 15 Plum blossom screw M5X 15 1
52 S02032  [#EETM3 X 6 Screw M3X6 8
53 41831012 |[#&TL. 55F Copper hinge 2
54 142022004 |25 E DAY Sealing strip M
55 | 930000562 |MHZEidiEsE Smoke filter box 1 | 14201213000
56 417530036  |H24T (T ) M5 X 12 Screw (with washer) M5X12 2
57 | 142022005 |3 yEfEsERl & Filter box plastic box 1
58 | 14201213300 [{H 5T 3EM60 H 2044 Smoke filter 60 mesh 1
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59 142012173 | &R Light barrier 1

60 142037005 |3 A6 bR label 1
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X4, HZEIE /Pint Pen Mechanism

P 5 L & #E
No. Part. No. MR AR Description Amt. Remarts

1 41845231 | 423KASL4-M5 Joint ASL4 - M5 9

2 S05119 NS A R AE SLBB4TM4 X 20 |Hexagon socket head screw M4x20 2

3 142012009 | /S ZE3EH 22ty Mounting plate for pen - pointing device 1

4 S05133 NS A R A SLIB4TM4A X 12 |Hexagon socket head screw M4x12 2

5 41708002 |'"%PEB Tight circle B 1

6 S10019 HEETM6 X 6 Screw M6x6 9

7 41722020 | FE IR 22 H Electromagnetic iron buffer washer 1

8 142045001 |*<HLCMDD16 X 25 Cylinder CMDD16 x 25 1

9 141812215 |\SELIET A Cylinder adjusting piece 1

10 N02030  |[BERIM8X 1 Nut M8 x 1 1

11 41827032 | HEFE Point pen spring 1

12 41811302 |HZEZEN: Point pen ink 1

13 418516304 | S ZEFFEINE Tap the penholder to lock the cap 1

14 41845224 |SE dAX 2. 5EM Trachea 4x2.5 black 3

15 41845223 |5 AX 2. 5iE VA Trachea 4x2.5 transparent blue 3
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X5. YJEXM %L E /The Internet of Things

s "s - HE #IE
No. Part. No. TR NAME OF PARTS Amt. Remarts
1 61807032 44 16mm (10mm+6mm) 16 mm copper column (10 mm + 6 mm) 2
2 141830042  WHERN HE I HR Internet of Things circuit board 1
3 S04075  MRETM3X6 Screw M3* 5 9
4 141830044 |HLJFZk Gr=KD Power cord (Schematic Diagram) 1
5 141830043 {254 GREE) Signal line (Schematic diagram) 1
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Z- M /Accessories

5 s TR LZFR NAME OF PARTS Sk B
No. Part. No. Amt.
1 10131004  |JK-5550-1018%2%% J] (/]) 1
2 10131003 |22 J] () 1
3 10131002 [#8427] (K) 1
4 30131007 AN AR T (1. 5mm) 1
5 20131046 | JK-795-1911 P 75 F# T-2mm 1
6 30131010  |GB/T 53564/ A ART-2. 5mm 1
7 30131012 |GB/T 53564 /5 F 4 T-3mm 1
8 20131047 | JK-800-1922 P 7 F i F4mm 1
9 20131056 | JK-800-1912 /5 4K F-5mm 1
10 30131005 KT (6mm~ 7mm) 1
11 30131006 | JK-8569-W21-3 % FF 4R F (8—10mm) 1
12 41712355 JK-T3020-31-065%1 1R & 1822 J) 1
13 20131051  |JK-795-1916%% 1 1
14 11631008  |JK-58420-733 a7 4144 1
15 20131038 |/MiH Az (G2M) 1
16 1011101200 | JK-5550—-1022-003 47 4 1
17 11411029 | JK-89907% 5 7% 1
18 40730010 | JK-5878IB e A5 6
19 40736001 JK-5878-01150B 40 &5 fE -k 1
20 41830017  [JK-T12090-21-005H, FHr2s < 30
21 417530036  |JK-T1310-05-04542 k2 (i #48) M5 X 12 4
22 407N01001  |JK-T5878-58B-0104-02 [ £ 42 EFM5 12
23 S05124 GB/T 70. 1-20004ZHM5 X 16 GELE, FEH) 12
24 42217504  [MS-90A-0532#14+DP X 5 8# 4
25 10818501  [#R02605. 609 kAR L» 3
26 41815022  [MS—90A-03-022%FFLAK & 1. 7T2. 5 1
27 20131076  |15X 948 7
28 20131077  |20X 154% 2
29 61910003 | JK-T5878-58B-0812FL% (/]\) 5
30 42130028 JK-T5878-68-2611 Jx 41 4%0. 254mX 45. 72m (RK £ TI) 10
31 141803006  |MT-90C-11-027 F %yt 2
32 141822002  |MT-90C-11-02407% P& 3. 6 X 0. 8 2
33 141823001  |MT-90C—11-030 T %R ot 2
34 141931002  |MX-100A-40-0027K 1 1
35 41726014  [JK-T2210-12-020%+%& 1
36 141931003 |MX—100A-ZP48 N /S f 4 T 14mm 1
37 12921006 [4EJe e E (b 6x & 8) G 1) 0.5
38 915305 AR ASH 0.5
39 41731015  |JK-T2210-28-0034EFEHL I 44 1
40 141831017  |MT-90C—-31-014X3% R} 25 A Ak 41 B4 46 1
41 41837613  [MT-90C—31-009EE Lobr Il 1
42 140237002 | JK-T781-FJ20% % it (7 F) 1
43 41837615  |MT-90C—-31-011 H 25 % 2 kR Ik 1
44 41837102  [MS—90A-3702 S %y whir2s 1
45 42131008 |47 (10077) 2
46 142037004 |MS—100A-0232 & THI #7 S35 i hn ik 2
47 141845007  |MT-90C—24-013% & TUS0425N 0.2
48 20131063  |JK-8777-0111%%5 i 3
49 141916005 | X JEJHIB 2
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